Ingersoll

INDEA PAIMT

APPLICATICN CHART

ATTACHMENT
AHRM44, AHRM48
AHRMBG0

AHSB48

TRACTOR MODEL
3118, 4116, 4118, 4120
3118, 4116, 4118, 4120
3118, 4116, 4118, 4120

ROTARY MOWERS
AHRMA44, AHRM48, AHRM60

SNOWBLOWERS

AHSB48, DHSB48
Parts Catalog 8-3230

GERERAL INFO



MAIN
IMDEXR

INDEX

There is an index at the front and rear of this
catalog. The front index is an alphabetical index of
the major groups or assemblies.

The rear index is a numerical index of the part
numbers and pages on which these numbers are
shown.

ILLUSTRATION

Each illustration in this catalog shows a group of
parts or components. These parts and components
are algned approximately as the parts and
components on your machine. Each part and
component in an illustration has a reference
number. These reference numbers are 1n a list on
the page opposite of the illustration. Next to the
reference number is the part number, description
and reguired guantity of the part shown in the
illustration.

UAR - "Use as required" indicates that the part
quantity is variable

NSS - “Not sold separately” indicates that the part is
only available as component of an assembly or the
part must be purchased locally. If the part is an
assembly component, the descripton will be
indented under the assembly description In the parts
list.

O/L - "Obtain locally”

- ‘“Footnotes” are added to a part number
when more information is needed for identification.
They only relate to the part numbers indicated.

All arders must include the following information

GENERAL INFORMATION

PARTS ORDERS

1.  Correct part number.

2. Complete description of part or component.
3. Total quantity of each part or component.

4. Product model number.

5 All necessary product identification numbers.
6. Method for sending the parts

7. Complete and correct address.
CATALOG REVISIONS

As the product changes, new pages will be available
for your catalog. A notice will be issued

IMPORTANT: Put all revisions into the catalog as
s00N as possible.

RIGHT HAND AND LEFT HAND IDENTIFICATION

The words right hand {(RH) and left hand (LH) as
used in this catalog indicate the direction while you
are in the operator's seat in the normal operating
position.

INDENTED DESCRIPTIONS

An assembly can have many components. The
components of an assembly are indicated by an
indented description. The guantity for an indented
part I1s the total needed for that complete assembly.
See the example.

REF. PART NO. DESCRIPTION REQ'D

C 55159 CYLINDER ASSY -rearsteering ... ... ... .0 0 il 1

28 C 56208 SOCKET ASSY - rear CYIINGEI c.vi i e e e 1

29 C 55956 PLUG - adjusting, SOCKET @85 ... cvccv v e e e 1
30 C 55957 SEAT- 50CKEt, DAl e
31 C 56210 SPRING-SOCKET . ...t e e,
32 C 58209 SEAT - SOCKEE SPIING covvi it e e e s
33 G 45175 CLAMP ASSY - SOCKEE 858Y ..iviviieeee e e
16- 836 BOLT-1/2"X2-1/4" NLF. NBXii it et
34 132- 104 PIN-COttEr, 3/ 18 K37 . et e
35 C 55889 STUD - ball, socket & cYIINEE ....iovi e
36 13- 410 BOLT-1/4"x5/8"N.C.hex ... ... ... .. o ol e e
37 92- 4 LOCK WASHER - 1/4"SAE ... ... .. .. .. . e e



BAAIN

AHRM44, AHRM48

Deck, Covers and Lift Links ... ... ... .. .. ... . . ... 5
Mounting Bracket and Tow Frame ... 7
Deck Belt and [dler PUllEYS..........cooooeii e e e 7
Rear Axle and Leveling LINKage ............o oo 9
Spindles and BIAdES . ... e e 9
Hydraulic System.... ... ... .. . . . 21
Hydraulic MOOF. ..o e 21
DECAIS ... oo e 27
AHRMG0
Deck. Belts and Deck Covers.... ... ... ... ... ... ... ... .. 11
Pulleys, Blades and Spindles ........c..cccoiiiveei e e e 13
Axle and Mounting Brackets ... e, 15
Hydraulic System.... ... ... .. . . . 23
Hydraulic MOOF. ..o e 21
DECAIS ... e 27
AHSB438
Auger Housing, Chute Control and Lift Assembly.. ... .. A7
Auger and Drive Shaft ... 19
Hydraulic System ... .. .. .. . . o 25
Hydraulic MOLOE ... e e e e 21

DECAIS ... .o e 27



PMDEX

REF.

SO0 RRWN —

—_

PART NO.

28849
28850
28850
28484
28485
30870
31643

COaOoOo0o0n

32776
32777
32778

oo

PAINT AND OIL
PAINT
DESCRIPTION REQ'D
BLACK - semi - gloss, 12 oz spray {2 percarten) ... ... ... ... .. . o o . 1
BLACK - semi - gloss, quart {2 per CartonN) ... e e e 1
BLACK - semi - gloss, heat resistant, 12 oz spray {2 per carton) ........oooceeeviivennn, 1
POWER RED - gloss, 12 oz spray {2 percarton) ... ... ... ... .. o el ol 1
POWER RED - gloss, quart {2 per carton) ... e e 1
SILVER - gloss, 12 0z. spray (2 Per GArtON) ......cocev et e e e e e 1
POWER RED - gloss, 1 0z touch up, {1 doz percarton) . ... ... ... ... ... ... .. 1
OIL
OIL - SAE 30, SF, quart (12 per CaSe) . ... oo e et e 1

OIL - SAE 5W20, SF. quart (12 percase) . ... ... ... o o il e

OIL - SAE 20wW4Q, SF, quart {12 per case)



INDIEX



DEX

— A
O(D(DOD"JO'JU'I-P&)M—\—\m

NN —_—a A —_ a3 a3 a3
2, O0WON~NNO=2PWON=2 =
%]

PART NO.
C42164
C37342
C28105
195-533
187-1036
C18315
C25703
C31500
C31501
111-375
113-241
131-838
C42165
C37325
C32958
C30766
C30768
C31505
C10821
C42173
C37341
C31518
113-102
131-911
C40953

AHRM44 AND AHRM438 ROTARY MOWERS
DECK, COVERS AND LIFT LINKS

DESCRIPTION REQD
COVER -deck belt {AHRM44) .. .. .. . . 0 s e 1
COVER -deck belt {AHRM48) ... .. ... ... . 0 e e 1
RING - retaining ... ... ... .. . . el e e e e e e 4
WASHER - 1727 .. el ed e e e e e 2
SCREW - 1/4" x 1/2" selftapping.... ... .. o 0 i il i s s e .UAR
LINK - lift (use with tractor model 3118) ... ... ... ... .. . . . . . 2
LINK - lift (use with tractor models 4116, 4118, 4120). ... ... ... .. ... ... ... 2
ROLLER - anti-scalp ... ... ... ... . . el e e 2
SPACER -sleeve ... ... .. . el e e e et e e 2
BOLT - 3/8" - 18 X 37 CAITIATE .. .eet oeer et e vt et veee s vee e e e tn e an e aeenre e e 1
BOLT -3/8" - 18 X 3 heX NEAG .. .ecviiieii ettt 1
NUT - 3/8" - 16 flange I0CK.......cooi oo e e e 2
DECK - mower (AHRMA4) ... e et e e e e e 1
DECK - mower (AHRIMA8) ... e e e e 1
DEFLECTOR - GhULE ... et e e e e 1
ROD - PIVOL. oo e e e e e e 1
NUT - pUSh .. e e e 2
SPRING - ChULE . e et e e 1
PIN = CIEVIS ..o e e et et e 4
COVER - motor {AHRMA4) . et e e e 1
COVER - motor (AHRMAB) ..o e e 1
1 | I =T ST 1
BT - 5187 - 18 X B e e e e e 4
NUT = B/16" = 1B oo e e e e e e e e ren e reenr e enanes 4
TRIM = B oo e e e e e e e e e e e 4



INDIEX

¢
i
pie
&



—_

DEX

A
ﬂcacn-r-»oam—\m

OO OO N PEWN -2

PART NO.
C37392
C14768
131-1352
C37323
113-208
€10821
C28105

C42448
C37062
C14482
C37331
C12251
111-366
195-525
131-1181
111-371
C14768
195-105
113-102

AHRM44 AND AHRM48 ROTARY MOWER

MOUNTING BRACKET AND TOW FRAME

DESCRIPTION REQ'D
BRACKET -mounting .. ... ... .. 0 0 ol el e e e e e e 1
SPACER - SIBEVE....coii it et e e 2
NUT - 3/8" - 18 flange .. oo e e e e 2
FRAME = T0W ... oot et ettt et ettt ettt e eae e ae e bt 1
BOLT-3/8" - 18X T-1/4" o et et e et 2
PIN - ClIEVIS 1727 X 17 et et et e et 2
L LI == T ] o OO 2

DECK BELT AND IDLER PULLEYS

BELT - mower deck (AHRMA4) ... .o e e 1
BELT - mower deck (AHRMA4B) ...t e e 1
SPRING - t8NSI0N ...t et e 1
ARM = HUIBE e e e e e e 1
PULLEY - backside IAIBE ... ... e e e e e 2
BOLT - 3/8" - 18 X 1-1/4" CAIMTIAGE .. .occv e oeeet ettt e 1
WWASHER = 3787 e et ettt ee e 2
INUT = 3787 IOCK ettt e et e reee e e e e ren e e reenn e e 3
BOLT - 3/8" - 18 X 17 CAIMIAGE .. ceeev ettt ettt e e 1
SPACER - SIEEVE ... et e 1
WASHAER = 172 e et et se et eae e 1

SCREW - 3787 - 18 X 1-3/4 oo e e ere e 1



INDIEX

IRDEX



DEX

P A
OLQODOD"JO'JU'I-P(»)M—\m

AN PEPWN_20OONOU R WANN =

FNDEX

A
LQOD\-IO'JU'I-PEJDM—\m

PART NO.
C31498
C31499
195-541
131-930
C31577
131-938
132-310
C31580
C42447
141-54
195-525
132-320
C37336
C42169
C20005
C10482
138-96
111-340
C15935
111-132
131-811
C37327
195-533
C31579
113-207
C16573
C28105
131-1352

PART NO.
C40723
C28971
C10810
C25542
C31452
192-21
113-209
C31566
C29431
C31571
C31572
113-206
219-20
C25544

AHRM44 AND AHRM48 ROTARY MOWER

REAR AXLE AND LEVELING LINKAGE

DESCRIPTION REQ'D
WHEEL - QAUJE ..ot et et e 2
BOLT - SOUIGET ..o ittt e e eeeen e e 2
WASHER - 856" X 1,312 i s et e e e 4
NUT-1/2"-13flangelock.. ... ... . . o . e e 2
ROD - leveladjust ..... ... ... . . e e e 1
NUT-3/8"-16flangelock.. ... ... . . . . . e e 8
PIN - cotter 1/8™ x 17 ... . . o o el e eer e e e 2
STRAP - connector (AHRM48) shown. ... ... .. ... . . . o . 2
STRAP - connector (AHRM44) .. . . . o 2
PIN-clevis 3/8" x 17,0 .. . . il il el s e e e e e e 1
WASHER - 3/8" ... . el el e e e e e e e 1
PIN —cotter 3/327 x 3/4” ... . . . el et e e e e e 1
AXLE - mower (AHRM48). ... ... . . ol e e 1
AXLE - mower (AHRM44) . ... . . o e e 1
PIN-locking ... ... ... ... ... .. . o oo o e e e e 1
SPRING - COMPrESSI0N ... i et e e e e 1
PIN-roll 3/18" x 1" . . il el et e e e e e e e e 1
BOLT -3/8" - 18 X 3/47 CAIMTIBTE ..o eeeieieee e ettt et e enns e e e e 6
BRACKET - height adjust.........ooo et e 1
BOLT - 5/167 - 18 X 3/47 CAITIATE ....ccvetieeeeiieee ettt e et e e e e 2
NUT - 5/16" - 18 Tlange [0CK ... eeeii e e e e 2
BELLCRANK = 18VEIING ......oooii it et e e ae e e s 1
WWASHER - 1727 e e e et e e en s 1
BRACKET - ChanNe| ... ittt e e e 1
BOLT - 378" — 18 X 17 i e i et e e 1
SPACER - SIEEVE ... e e e e 1
RING = FEIAINING ... e et e et e et e e e e s s ennt e e aesssae e neas 1
NUT -3/8"-16 flange head ..........ccooiiie e et e 1
SPINDLES AND BLADES
DESCRIPTION REQD
HOUSING -spindle ... ... .. 0 0l il il s e e e e e 3
BEARING -spindle ... ... ... 0 ol e e e e e 6
SPACER -bearing ... ... ... . 0 il el e e e e e .3
ADAPTER -blade ... ... ... .. . ol e e e 3
WASHER - 3/8" X 27 .. . il ed e e e e e e 3
LOCKWASHER - 3/8" ... . . ol il il e e e e s e 15
BOLT -3/8"-16 x 1-1/2" (use 35ftIb. ortorque) .. ... ... ... ... ... .. ... .. 3
SPINDLE ... ... .. . i i e et et e e e e e e e 3
SPACER -spindle ... ... ... .. . e e 3
BLADE — 15 -1/2"(AHRM44) ... .. . . e e e 3
BLADE - 17" (AHRM48) ... ... . . e e et e e 3
BOLT -3/8"- 16 x 3/4" (use 15t Ib. of torgue).........ccv e e 12
FITTING - IUBFGAHION. ..o et e e 3
SHIELD = BEAMNNG ...c.uvetieeiieee sttt ettt ee s ees et e et n e e e s ennt e aasss e e nnee s 3



INDIEX




DEX

P A
OLQOD'\IO'JU'I-P(;)M—\m

WWWNNNNNNMNRNNNN 2 =2 s a3
M2~ WN_22OOOONOUN RN =

PART NO.
C37313
C25687
C25689
187-1036
C28977
C26405
132-310
C28976
C25620
113-447
131-930
195-525
131-938
195-541
131-1352
113-252
C26958
C10821
195-533
C10898
C27731
138-106
C27730
C37317
C12251
111-366
195-105
C14482
111-371
C14768
C37316
C37063

AHRM60 ROTARY MOWER

DECK, BELTS AND DECK COVERS

DESCRIPTION REQD
DECK - mower 80" (T520MmM ) ... it eeieeee e e e e e e e e 1
BELT - spindle drive ... 2
GUARD -deck belt. ... e e e e 2
SCREW - 1/4" - 20 x 1/2" self-tapping . ... ... .. i i cr it e e e 12
ROLLER - 2-1/2" x 7" (B3 5 x 177.8 MM).. ... oo i et e e e e e e 1
SHAFT -roller . ... o o e e 1
PIN - cotter 1/8" x 17 (317 x 25.4mm) ... ... ... ol et e e s e e e 2
ROLLER - 2-1/2" x 2-3/8" (B3 5 x 60.32 mmM) rear. ... ... ... o coer ceee oo e 2
SPACER -sleeve ... .. . o il s i e 4
BOLT -1/2"-13x 3" hex .. ... ... o o o o s sl s s e 4
NUT -lock 1/2" hex flange ... ... .. ... . . . . .6
WASHER - 3/8" ... . s e e i A
NUT-3/8"-16flange lock ... ... ... .. . . . . 2
WASHER - 5/8" ... .. o s e e e A
NUT-3/8"-16lock..... ... ... ... ... ... e e e e e L2
BOLT - 378" - 187 X 3-8/ o 2
LINK - mower lift 8" .. . il e s e L .2
PIN = ClEVIS oo e e et e e e e e e et e e e 2
WWASHER - 127 o e e e e e e e et et ntnnt e 2
PIN - retaining, SPECIAL . ..oo i i i e e e e e 2
SPACER - SIBEVE ..o s 2
PIN - 100l 31187 X 2= e 1
WHEEL - anti-sCalp ...ttt e et e e 2
F Y17 IR o |1 T 1
PULLEY = 1IBF oo e et e e 1
BOLT - 378" = 18 X 1147 e e e e 1
WWASHER - 127 o e e e e e e e et et ntnnt e 1
P RING . ... 1
BOLT = 3787 = 18X 1 e e e e e s 1
SPACER... e e 1
COVER =D&l ... 1
[ I I Y= S U 1



INDIEX

®-_L )
O g

e
_ ) f‘ h o
hi Y v 4-&‘\ e
T AR v | “‘ l‘:? s
= R T
\A I \. I‘JLI
T

R
1

P IR
- a, LI Y [ - .
|:T! ”,'”j_:_:, s ’ ke @
[

————e—



DEX

— A
O(DOD"QGJO'I-I‘-%OJM—\m

WWWNMNMNMRNDRNMNRNRNDNN = 2 a2 2
N2~ WOMN_20O0O N~ WKN 2

PART NO.
C31393
113-268
131-1216
113-206
C31394
C25781
C25642
C28972
C25643
126-16
C25644
C25645
131-1331
111-371
131-838
123-101
£25543
C25829
C25688
195-520
128-102
131-176
C25627
C25632
C25635
C40722
C40955
C16516
C28971
C10810
C25541
219-20

AHRM60 ROTARY MOWER

PULLEYS, BLADES AND SPINDLES

DESCRIPTION REQ'D
BLADE. ... .. . 3
BOLT - 3/8" = 168 X 7/B7  NBX oottt ettt et 6
INUT = 00K 3787 NEBX .ot et et e e e e s eanr e st ee e e s 6
BOLT = 3/8" = 168 X 3/47 NBX oottt ettt e et 4
BRACKET - belt adjusting, deck.....cc..occiieeii e e e 2
SPROCKET = SPINUIE GFIVE ... et et e st ert s rnt e ee s 4
WASHER - belt retaining, special ......... oo ieeee e e 2
WASHER .. o e e e e e e e e e 4
SPACER = SPINAIE ... oot e e e e e ae e e 1
KEY - Woodruff #3 37187 X 34" e e e et e 2
L T o 1T | = P 1
PULLEY = FIVE oeiii ittt et e ettt e e s eret s s st ae e e e s snnt s e e stbean e aae s 1
INUT = 00K 3747 NBX ettt e et et e e e e s ennr e st ae e e 3
BOLT - 3/8" - 18 X 17 CAIMMIAGE .. .cei et ettt e e 8
NUT - 378" flange IOCK ...cevi oottt e e B
BOLT - 5/16" = 18 X 47 NBX oottt e e s eanr et ae e e s 2
SHIELD = BATING .. cccee et e et oo ees e e et e e s seee s rees s se e ante e tan et aaeerreeennes 3
SPACER = SIEEVE ... e e e 2
SPRING = COMPIESSION cceiiiiiiiii ettt ce e et e e e eret e e s e s s s st be e e e s ae s e santbebees 2
WASHER - 3127 LD, X BB O.D e e e e 2
L I T L (1= SO P PSSR 4
INUT = 100K 518" NEX .oiiiciiiiiii i et e e et ae e e 2
SPINDLE - CENLET.....ooiiiciiiiie s et et rrne et e e e e s snnt e st be e e saaee s 1
SPINDLE - R.H .o ettt ee e et et ae e e e s ennr e st ae e e 1
SPINDLE - LH . oo et ee e ettt e e e s ennr et ae e s 1
HOUSING - center SPINGIE. ...ttt e e e rat e e 1
HOUSING - outward spindle.... ... ... ... . . . . 2
RING -retaining ... ... ... . o el e e e e 6
BEARING - spindle .... ... ... . ol el el s e e e e e e e 6
SPACER - spindle bearing ... ... ... ... . o e e 3
SPACER -spindle. ... ... ... ... . IS |
FITTING - lubrication. ..... ... ... .. ol il ol el il e e e e e 3



INDIEX



DEX

— A
O(DOD"QGJO'I-I‘-%OJM—\m

WWWWNMNNNNRNINNINDNEN = 2 - 2
WRN 200~ OMNMNMN_2OoOO NI~ WK =2

PART NO.
C37321
111-371
C26382
131-838
C20005
C10482
138-96
C15935
111-132
193-29
131-811
C26384
141-54
132-321
195-525
132-310
C25682
C25683
113-447
131-830
©31399
C26403
£26402
C16573
111-366
131-1352
C24182
C19502
C26033
195-533
C10898
C26385
C10821
C10883

AHRM60 ROTARY MOWER

AXLE AND MOUNTING BRACKETS

DESCRIPTION REQD
AXLE -rear ... .. el el e e et e e e e e 1
BOLT - carriage 3/8" - 18 X 17 ..o e e e se e e e e 6
BELL CRANK ... oot ettt et ettt ettt e sre et eae s sbe e ene s 1
NUT - 3/8" - 16 hex flange IoCK ... oo e e e e 6
PIN = IOCKING .ot eee e e e e et e e re e e ae e ent e e s 1
SPRING = tENSION ...t ettt e et e 1
PIN = FOI e oo e e e e e e r e e e e e 1
BRACKET - height adjust........occe et e e e e e e e e e 1
BOLT - carriage 5/18” - 18 X 3/4" ... oottt e e e 2
LOCK WASHER - 57167 ..ot ettt st bbb nee e 2
NUT - 5/167 - 18 flange 00K .....eei et e e e 2
LINK = FOCK @I oo e e e e e rmne e e s 3
PIN = ClEVIS 3/B7 ... e e e et e e e e s e e e 2
PIN = GO 3/327 X 1 e e e e e e e e e e reenr e e e e 2
WASHER = 3787 et ettt et re et ere e 2
PIN = GO 187 X T e e e e e e et e e e s 7
WHEEL - helght adjUsT ... e e e 2
SPACER - SIEEVE ...t ettt e e 2
BOLT = 1/2" = 13 X 3127 et e et e 2
NUT - lock 1/2" = 13 heX FlANGE oot 4
BRACKET - front MOUNEING ..ot e e 1
LINK - tow R.H. {ShOWNY ... e e e 1
LINK = BOW LH e et e e e e e e s 1
SPACER - SIEEVE ...t ettt e e 2
BOLT - carriage 3/8" - 16 X 1-1/47 oo e 2
NUT - lock 3/8" - 18 heX flAaNgE ...t 4
BUSHING - flange. e e e e e e e e e e e e 2
BOLT - "J7 o i i ot ot et e e e e e e e e e e e 1
PIN-adjust ... ... ... . . . o . o e e e e N
WASHER - 1727 .. . s e e SO |
PIN - safety ... .. . el e e e .3
LINK - leveler . ... ... . o o e e e e e 1
PIN-clevis. ... .. . . e e e e e e 2
PIN - safety ... .. . el e e e 1






DEX

— A
O(DOD'“JGJGJO'I-POJM—\—\m

W WWWWMNNNMNMMNNNMNNNNNRNIDRN 2 = 2 2
NPWNaCDOLONOUEPRRRN_22ODOO~NOONRERWN=

PART NO.
C31900
C44270
C17778
C29877
C10898
122-163
C42161
C44296
131-838
132-300
111-340
131-1182
C15248
C34713
C16940
113-1
131-1102
111-340
£28263
C22774
C15334
111-132
C31995
C44500
131-911
132-332
C24644
C44278
C24643
C34694
C24640
195-2134
195-541
C17775
113-412
195-534
C25580
195-533
C44302
131-1352
C34715

AHSB48 and DHSB438 SNOW BLOWER

AUGER HOUSING, CHUTE CONTROL AND LIFT ASSEMBLY

DESCRIPTION

HOUSING - auger 48". .. .. . . . il e e e

HOUSING — auger 48" (DHSBA8) ..o e e
BLADE - SNOW BIOWEF ..o e e e e
SCREW - chain adjust .........c... et e e e
PIN = SaT0lY oo e e
NUT = 3/8" = 24 100K ... ceee ettt et e e e e eee
BRACKET = MOUNTING ..ot et oo ee et et seee s v see e e aae s e e
BRACKET —mounting (DHSB48) ......c.vvci e e
NUT - 3/8" NC heX ZP .. oot e e
PIN - €OttEr 178" X 778 . oottt e e e
BOLT -3/8" - 18 X 3/47 CArli@ge . ovivieeevr vt eeee e veee v see s se e e e een e
NUT = 10CK 127 e et et

CHUTE (DHSBAB) ..o ie ettt et e e nee
DEFLECTOR .. oottt et ettt et s et sne b e nnn s
BOLT - 1/4" X 1/2" NG hEX ZP...ceiii e e
NUT - 10ck 1/4” NC REX ZP ..ot e
BOLT - 3/8" X 3/4" NC Carfiage . oeovvoeee et e e
WASHER - dished 25/84 X 17 O.D . ooviiivi e e
WINGNUT - deflector 1ocKing....cccoooee oo
BRACKET - chute hold dOWh......c..ovvei e e e e
BOLT - 5/1 8" X 3/4" NC CArfiage ... coveeiieeriteeee ettt
ARM = Tl e e e e
ARM — lift (DHSBAB) ... ettt e e
NUT - 5/16" NC hex ZP flange.........coco i e
PIN - €ottar 3/32" X 11727 e e e e
CRANK -chute ... ... .. . . e e

CRANK —chute (DHSB48) ... ... .. . . ol e e

ROD - chute, control .. ... ... . o e L

ROD - chute, control (DHSB48).... ... ... . ... .. . . . . ...
COIL-chute control ... ... ... ... .. . . e
WASHER - 1-3/16" x 2-1/4" ZP ... ... . o il it e i
WASHER - 21/32" x 1-5M16 .. .. . . i d i e

SKID - shoe

BOLT -1/2"x1-3/4"NChex. ... ... . . il e e e e e e
WASHER - 1727 .. . s et e e e e
BUSHING - pivot... ... ... . .l il e e e e e
WASHER — 2" (DHSB48). ... ... .. . 0l e e
GRIP —Handle (DHSBAB)........ccoi it et st
NUt — 3/8" Flange LOCK ......ooo e e e e
HANDLE — Crank (DHSB48)......cooovoii e e e e

........ 1



INDIEX

L0

Bm,

: v

(_% ‘ “\7
N :\

=
—_——



DEX

A
m
n

2O~ n kWK =

—_

12
13
14
15
16
17
18
19
20

PART NO.

c28277
c28817
111-132
121-226
131-911
C28209
138-81
113-206
195-522
131-938
C18183
C28982
28984
C28983
138-138
NSS
C42157
C31953
C25853
C25840
C28971
C25841

AHSB48 SNOW BLOWER

AUGER AND DRIVE SHAFT

DESCRIPTION REQ'D
FLANGETTE ...ttt oottt et e et e reee e e e e e emte e te e e seeeeneeenes 4
BEARING ...t et et e et e e ae e e 2
BOLT - 5/16" % 3/4" NC ZP CAITIAGE - ceeeveieeteeei ettt aee e e neee e 4
BOLT - 3/8" x 1" NC hex {use lock sealant on threads) flange lock . . .. ... e L2
NUT - 5/16"NC hex ZP flange lock ... ... ... ... ... .. . . . . . ... 4
BRACKET -bearing.... ... ... .. . 0 el et e e A
PIN-roll 5/32" x 1-1/27... . . il il el e e e e e e 1
BOLT -3/8" - 18X3/4™ .. ... . . i i el e e e e e e e 4
WASHER - spacer 3/8" ... .. ... . . e e e UAR
NUT-3/8"-16flange lock ... ... ... .. . . . . 4
CHAIN - auger drive 75 pitches #40 rollerchain ... ... ... ... ... .. .. .. .. 1
LINK - connecting #40 . ... . .. . . e e 1
LINK -roller #40 ... ... . 0 il it i e it s e e e e 2
LINK - offset #40 ... .. . . . il el e e e e e 2
PIN-roll 1/4" - 1-1/2" . ... .. .. .. .. .. OOV |
COLLAR - locking (Included with item 2] ... e e 2
SHAFT -drive . ... .. . o il el el e e e e e e e e 1
PULLEY -drive shaft.........oooo e e e 1
AU GER - 48 L e e e ettt 1
SLEEVE - BEANNG ...t e s e e 2
BEARING = BUGET ....iiciiiiiit e ettt e et ennt et ae e e 2

SHAFT - StUD oo e e 2



INDIEX

IMNDEX




IHNDEX
REF. PART NO.
1 C36963
1 C36961
C43677
1 C46234
C43748
2 C37335
2 C42172
3 113-208
4 131-1352
5 218-5137
6 218-5105
7 C37065
7 C37068
8 113-102
9 131-911
10 37348
11 C37349
11 C37350
12 C37350
12 C42445
13 218-485
14 218-483
15 C37187
16 C37188
17 C41044
18 C33404
19 C40642
20 C40641
21 83-56
NDTX
1 C36963
2 C40804
3 C40805
4 C40806
5 C40807
6 C40808
7 C40809
8 C40810
9 C40811
10 C40812
11 C40813
12 C40814
13 C40815
14 C40816
15 C40817
16 C40818
17 C40819
18 C40820
19 C40821
20 C40822

21 C40823

AHRM44 AND AHRM48 ROTARY MOWER

HYDRAULIC SYSTEM

DESCRIPTION REQ'D
MOTOR —Webster (repairs below)_ ... .. . . . . . . o A
MOTOR — Barnes (Name on tag on motor) ... e e 1
SEAL, SHAFT — Bames MOOF ..ot ees et eeseees e eeasbveassbenessrennn e 1
MOTOR — Ultra (Name on top of motor) ... e, 1
SEAL, SHAFT — UItra MOtOE ..o e e 1
BRACKET - mounting (AHRM4B) ... sree e e e 1
BRACKET - mounting (AHRM44) ... .o et e 2
BOLT = 3/8" = 18 X 17 oo ettt ettt ettt e et et et 2
O I 1y [ =T To T Lo Lo O 2
FITTING - 7/87 = 14, 457 @IDOW. ..coviiiei et e e e 2
FITTING - 216" - 18, 80° @lDOW......oiii et e e 1
PULLEY - 4-1/2" (AHRM48) includes St SCreWs ....cccvc e e e e e e 1
PULLEY - 5" (AHRM44) includes SEt SCrEWS.. ... iiei e 1
BOLT = 5/18” = 18 X 314 L.ttt e e e 4
NUT - 516" - 1B Flange 100K ..o ioeit e e e e 4
HOSE - CASE AFAIN ...ee et ettt ettt et re e et nnea 1
HOSE - return (AHRMAB) ..o et st e 1
HOSE - return (AHRMAA) et e s b see 1
HOSE - supply (AHRMAB) ... e e e en e 1
HOSE - supply (AHRMA4) ... e e e e en e 1
FITTING - 90° €lbow, 7/8" = T4 .ot e 2
FITTING - 90° €lbow, G/16" = 18 ...ttt e 1
COUPLING - quick, Male 7/B™ ... ..o e e e e 1
COUPLING - quick, Temale 7/8" ... . e e e 1
COUPLING - quick, fTemale Q716" ... e e e e 1
PLUG = QUST oo ettt et et ettt e enn e 1

CAP -dust. .. . . ol e A
SCREW -5t 5/18" - 18 ... ... . . 0 ol e e e e e 2
HYDRAULIC MOTOR
for AHRM44, AHRM48, AHRM60, AHSB48
MOTOR - hydraUlic ..o e et e e 1
BODY - Motor, drive BN ... e e 1
PIN - OWE o e e e et e s 2
PLATE -wear ... ... . . i o it il e et e e e e e e 1
RING = FEIAINEE .. ettt et bn e e e e e 1
WASHER - 5718 . e e e e e 4
WASHER - 3/8".. .. . e e e s e e 4
SCREW - socket head 5/16" - 18 ... ... .. .. . il 4
SCREW -sockethead 3/8"- 16 ... ... .. .. . 4
BEARING ... ... .. . e e .4
SEAL -1iNg ... oo il et e e e e e e 2
PLATE-gear.... ... ... .. o o i o e e e N
SEAL -ail ... ... i e et e een e et e e e e 1
SEAL -load ... .. .l e e e e een et e e e e e 1
SHAFT AND GEAR -driven ... ... ... ... . ol il cn en e e e 1
KEY -sQuare ... ... ... . i et e e e e e e N
COVER -Tear ... ... .. o i o il i e e e e e e e e 1
PLUG - small {not ShowWN).........ooo e e 2
CARTRIDGE - ChECK .....eceet et e et e 1
PLUG - large (NOL SNOWN) .....ccvi i 1
SHAFT AND GEAR - AV ..o e e 1



INDIEX




DEX

— A
O(DOD"QGJO'I-I‘-%OJM—\m

SN PEPWON_2DOO-NO NP WN -

PART NO.
C37066
C36963
C37478
113-208
131-1352
218-5137
218-5105
113-102
131-811
113-207
131-1181
218-483
218-485
C37407
C33218
C37394
C37395
C37398
C33404
©32213
C37187
C37188
C41044
C40641
C40642
83-56

AHRM60 ROTARY MOWER

HYDRAULIC SYSTEM

DESCRIPTION

PULLEY - 5" (includes set screws) ... ... ... ... ... ... ... ..

MOTOR - hydraulic {repairs Page 21) .
SUPPORT = MOLOF e e s s vres e nees e
BOLT = 3/8" = 18 X 1-1/47 o e e e
NUT = 378" =18 oot ettt e
FITTING - 7/87 - 14, 457 €IDOW.....o.oovii i
FITTING - 416" - 18, 90° €lboW......oeei e
BOLT = 5/18™-18 X 3/4” .ottt et e
NUT -5/16" - 18 flange 10CK ... cccotiieeiee e e e
BOLT - 3/8" - 18 X 17 oottt e e e
NUT = 3/8" = 1B 100K ... et ettt e e e
FITTING - 416" - 18, 90° €lBOW e o
FITTING - 7/87 - 14, 807 €IBOW....ccc.o oo e
TUBE = BYGrAUIIC ..o e e e e
CLIP - retaining, tube to base ...,
HOSE - €28 Arain ..o et e e e vees e e
HOSE = TEEUMN .o e e e ae e
HOSE = SUPPIY <o e e e et e e e aaee
PLUG = dUST o e e e e e
CLIP - retaining, hose to tube ..o e,
COUPLING - quick, male 7/B™......... oo e,
COUPLING - quick, female 7/8" ... e e,
COUPLING - quick, female 916" ... e e
CAP = dUSE. e e
PLUG = dUST o e e e e e
SCREW - 88t 5/168" - 18 oo e e

* Use C45224 Hose Kit to prevent hoses from contacting the rear tire.



k)
n
£
&=



DEX

— A
O(DOD"QGJO'I-I‘-%OJM—\m

WWWWNMNNENMNRNMNRMNNRN 2 = 2 o
WN 200~ WON_20O0OO N~ WKN 2

PART NO.
C42160
C33268
176-858
C42158
C36963
113-208
131-1352
218-5107
218-5105
C42183
C42182
C42184
C42180
C42181
C33218
113-3
128-101
192-19
141-54
136-159
C37187
C37188
C27714
C33404
C40641
C40642
218-485
218-483
C42193
C40818
C29581
113-206
131-938

AHSB48 SNOWBLOWER

HYDRAULIC SYSTEM

DESCRIPTION REQ'D
COUPLING - hydraulic motor.. ... ... ... ... ... ... o e e e e N
INSERT = COUPING ©.e e e e e aee e e 1
SCREW - 56t 5/168" - 18 X 3/B” .. et 2
MOWUNT - hydraulie MOLOF ....oei e e e e e e ene e e 1
MOTOR - hydraulic {repairs PaAge 23] e e e e e e 1
BOLT = 3/8" - 18 X 1=1/47 e e e 2
NUT = 10CK 3787 = 18 it ettt ettt e 2
FITTING - Q0% T/87 = T4 e et ettt ene b 2
FITTING - 90° 9167 = 18 ..ottt e e 1
L TN T o] Y S 1
HOBE - FEEUMN 1.ttt et ettt et ere ettt ae e et 1
HOSBE - CBSE TFAIN ..o oeeii ettt ettt e et et ae e et nnea 1
HANGER - NOSE, TEAI ... ittt ettt et et e et et 1
HANGER - hOS&, TrONt....ccvi et e 1
CLIP = FELAINING «o..v ettt et et bt enn e 2
BOLT = /4" = 20 X 347 . oot ettt et e et 2
INUT = /4" 220 o e e ettt et et se e bt e e 2
LOCKWASHER - 1747 . ettt et e e e s 2
PIN - CIEVIS 378" X 1.0B8” ... . ecii e ettt et e e 2
PIN = hair, COMEN ... e e e e e s 2
COUPLER - quick, Male 7/8” ... e ettt e e et 1
COUPLER - quick, TEMEIE T/B" .o e et 1
COUPLER - guick, Temale /16" . ... e e 1
PLUG = QUST oo ettt et et ettt e enn e 1
AP - USE. e et e et e arn 1
PLUG = QUST oo ettt et et ettt e enn e 1
FITTING-90°7/8" - 14 . . . ol it et e e e e e 2
FITTING-90° 916" - 18 .. .. . . i i it e s et e e e e 1
SUPPORT - heatexchanger RH .. .. ... .. . ... . . . . . .. 1
KEY - square, PUMP.... ... .o ol oo it i e e e e e e e e 1
KEY - 3/16" square x 1", driveshaft.... ... .. ... ... . . .. . .. . .. 1
BOLT -3/8"- 18 x 34" . .. . . o ol en e e e e e e 2
NUT-3/8"16flange lock. ... ... . .. . . . e 2



INDIEX (5) (4)

A DANGER A WARNING A WARNING

SPINNING BLADE - FLYING DEBRIS ROTATING AUGER
f KEEF CLEAR ; OPERATE MOWER ONLY TO AVOID SEVERE INJURY
" CONTACT CAN INJURE WITH D{SCHARGE CHUTE KEEF HARDE OUT OF AUGER ANG DISCHARGE
GUARD/COVER OR COMPLETE DHUTE WL E EriinT 18 e

GRASS CATCHER IN PLALCE.
DEGRIS MAY CAUSE INJURY

N 0 ST EP ' I H ] i BLADE ALIGNMENT AND BELT TENSION COMMEnclAL

THULHIER THIS NUT AGAINST WATAER AHD SPACER

ALAGSEN FOUR SPINDLE L 5iNG MOUNTING HUT2 D4 THE UHTFPSITF
UF THE MOWFR 7OR FREE SLID'NG MOVEMENT O 4557

+A_ISH BLADES SuL  THAT SIUAY ENT B ATES ARE PERFENOICULAF TO
' FAZTH DTHER AS SHOWR IN ALADE ALIGNMEN] DLb.HAK

COARLCT BLADE AUGHMEMT
|
I

5 AIATJUSTTHESEHL & wLBIAIN A GAP BETWFFN HEAD OF BOLT aND
HAACHFT AT SHOWH,

£ GuF WDTH T HE EAUAL T THICK 4FSE OF TRACTCR ISNITION KEY LSE
FF1 RS ACAGE

b T LHTER F 1A SPINDF HOUSIHT MO(R TING MUTS SECURELY

T 4
L

a
<
S
4
x
a
x
]
0
x
3

CUTTING WEIGHT

@

THE CORRELT HELT TENSIKON IS DBTAINED BY SPRING
LENGTH A 10 BE APPROX 5I5IN INSIDE LOOPS POSITION
ADJUSTABLE IDLEA TO PAGVIOE PROPER TENSIGN

A SPINOLE
LT ) ADJUSTABLE
- . — b -~ IOLH
SPINDLE _ = LI SPHNDLE
< : \ e = T
[ '
R LA
?
'
iDLERA PULLE ¥ st ==
1TAKE UPy

BELT INSTALLATION




DEX

A
LQOD'\IO'JU'I-P(;)M—\m

PART NO.
C42109
C12519
321-6210
C31086
C31087
321-4199
C31409
321-6263
C31989

ROTARY MOWER, SNOW BLOWER

DECALS
DESCRIPTION REQ'D
DECAL - mower belt (AHRM48, AHRMA44) ... ..o e, 1
DECAL - “NO STEP” (AHRM44, AHRM48, AHRMBO) .......ccovi i e 2
DECAL - cutting height (AHRM44, AHRM48, AHRMGBO) ..........occcoiiiiieniee e 1
DECAL - flying debris (AHRM48, AHRM44) ... ... .. . . . 1
DECAL - spinning blade (AHRM44, AHRM48, AHRMBC) ... ... ... ... ... ... A
DECAL - auger warning (AHSB48).... ... ... ... ... . ... ... e e A
DECAL - spindle drive belt (AHRMB0) ... ... ... ... .. .. o 2
DECAL - “commercial” (AHRM60) .. ... ... .. . .. . 1

DECAL -"Ingersoll" (AHSB48). ... ... ... . 0 i 1



